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Test Report

Issue Date: 2020/08/19 Intertek Report No.  200414207GZU-100

Applicant: SISO A/S

Applicant Address: Mileparken 11, 2740 Skovlunde, Denmark

Attn: David Perelman
SUBJECT: SISO Glass Door Hinge RIO
Dear Sir,

requirements contained in the following standards:

TEST METHODS AND STANDARDS

SAMPLE ID MODEL SPECIFICATION BRAND
$200414187-001~005 RIO 50Kg door mass  |SISO A/S
SAMPLE RECEIVED: 2020/04/07 & 2020/06/08
TESTED FROM: 2020/04/14 TO 2020/08/14
Test lab address: Room 4103 & 4203, No. 63, Punan Road, Huangpu District, Guangzhou,
China

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its
Client. Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no
liability to any party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned
by the use of this report. Only the Client is authorized to permit copying or distribution of this report and then only in its
entirety. Any use of the Intertek name or one of its marks for the sale or advertisement of the tested material, product or
service must first be approved in writing by Intertek. The observations and test results in this report are relevant only to the
sample tested. This report by itself does not imply that the material, product, or service is or has ever been under an
Intertek certification program. All the tests results give the statement of conformity refer to the decision rule of “Procedure
2 Accuracy Method” as stated in the IEC Guide 115:2007.
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Test Items, Method and Results:

200414207GZU-100

No. Test Item Test Parameter Test Result Verdict
Door mass:
50 kg
Hinge distance:
Mount the hinge on the test apparatus specified 154% mm
in 6.1 using the appropriate method specified in
7.5 Durability test 6.3 g Pprop P —
- After 100 000
cycles, all the
parts remain
operational.
5.5.1 Hinges not intended to be protected after
fitting No corrosion
The requirements of 5.6 of EN 1670:1998 shall |occurred on
551 Corrosion be met, according to the hinge classification (see[the significant Pass
o resistance 4.7). surface after
The grade of corrosion resistance achieved shall 1240 hours salt
be included in the hinge classification coding spray test.
according to 4.7.
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APPENDIX A: SAMPLE RECEIVED OR TEST PHOTO

Before salt spray test After 240 hours salt spray test
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Overall view of glass door hinge

REPORT AUTHORIZED

When signed with physical or electronic signature, the contents of this report have been prepared and
approved per Intertek's quality process in accordance with 1ISO 17025.

Approved by:

Coolomlin

Prepared by:

o June

Name: Jordan Lin Name: Tom Luo
Title: Reviewer Title: Project Engineer
Revision:
Revision L. .
Report No. Date Revision Summary Author Reviewer
Reason
1 2020/8/14 / First issue Tom Luo Jordan Lin
Change photos which
2 2020/8/19 |Change photo |after salt spray test and Tom Luo Jordan Lin
overall view.

The revised report replaces the previous version report.
End of Test Report






